RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY

WD OFF-ROAD RACER

OPTIMA MID

CUSTOM SPECIAL

@ COMPETITION LONG WHEEL BASE VERSION OF OPTIMA MID.

@ FOUR - WHEEL DRIVE BY LIGHT, RELIABLE, EFFICIENT TOOTHED BELT.
@ TOP—QUALITY OIL FILLED SHOCK ABSOREERS.
@ FULL SET OF BALL BEARINGS (16).
@ DIFFERENTIAL GEARS HAVE BEEN INSTALLED INSIDE BOTH THE FRONT AND REAR GEAR BOX,
 @EQUIPPED WITH DOUBLE WISHBONE 4 WHEEL INDIVIDUAL SWINGING ARM SUSPENSIONS.

 EMMOTOR :Le MANS Eiﬂf;’ 860 TYPE, BATTERY 7.2V—1200/1700mAh NiCd BATTERY.(NOT INCLUDED)

BRADIO :2 CHANNEL RADIO CGNTREJL SYSTEM FOR ELECTRIC SPEED E(}WTH{JLLER SPECIFICATION.
(NOT INCLUDED)

7] 10 SCGALE

Jﬂ.'_h_r_ M

@ BELT DRIVE | 'L‘:{,.

- ™
L. e
'-\._'\'_'\_"__‘_— B e R o TN o =

pd

Y ey BT i W0 N

TI|I FINEET FALHD OO0 TN MOl

KIT NO.3140FG




L L R R T T R R N N R T e e e T P N R N R RN TN TR PR NN R N N R N R N R L

BEFORE YOU BEGIN
ASSEMBLY !

Thank you for purchasing the Kyosho's
RC "1.710 EP 4WD Off—Road Racer
OPTIMA MID CUSTOM SPECIAL"

In order to keep your Optima Mid Custom

special in top condition to enjoy the
most pleasure from the R./C world, vou
should throughly read this instruction

manual and the operation instruction of the
radio control units to keep the correct way

of assembling,

LA RS LR R R R R A R R R R R T I T R R R ]

Ecfore You Begin Assembl ,,........, Ty ey, T— 2

E.EfurE. ‘ﬂ"q”mbiy ---------------------------------------------- il'r_3

Bagged Parts List {1)

EEFEERREEY I‘r'riiililiI‘Illlll‘llHllilllllll‘l'lll'lFF4

Bzgged Parts List {2)

................................................. 5
Lavoutl Drawing of Plastic Parts on Runners @0 weedes [
®ASSEMBLY OF CHASSIS PORTION i~
B ASSEMBLY OF RODS SR FA LA R AR S e e SR 7
Bl scspnmBly OF BEAR GEAR BOX rtrereressssntnsntnsummsnsnnns 8
Bl INSTALLATION OF BEAR PLATE+ rssrsses R R Ry [=1
B INSTALLATION OF SPUR GEARsesreesssassmnasrnsnsaassnnnise =
B FSeTALLATION OF REAR SHOCK STAY...icvecimirisorenaine a
ASSEMBLY OF FRONT GEAR BOX......cicoomicies viwsrananes ][
B INSTALLATION OF GEAR BOX vreoviesrerssssersinnr wainedise 10

m ]HSTAI,]_.J"._rI':I_"\ |:|F RE!_‘_H EUEFEHE]QN' ‘HLRTL,i.-i-I--l-IhI-rI-rlll--ll‘.I
@] INSTALLATION OF JPPER CHASSIS PARTSsessssssssasses]]
m [I"\-;,:;;-T_FL'_]"*T[B?; or BATTERY H'GIHDE-R-I-F'! H|++|||+||-H||ll-lu!'|'i

[ ASSEMBLY OF KNUCKLE ARM ....oceeimersvmsmmisssasennsns 12
B INSTALLATION OF FRONT SUSPENSION ARMresessseee 12
BB ASSEMELY OF FRONT UPPER RODsassssssssssaarsvasrsrsnasas 19
4] INSTALLATION OF BEAR HUB wouasrsssvsissassniviss i 13

m INSTALLATION OF REAR LPPER HD;}H.-...-.-................13
Bl ASSEMBLY OF SERVO SAVER sissssisssannissnsrssnnssnsssss]y

[ INSTALLATION OF SERVO SAVERswssmrissssriveriasiinsionld
W rsTaiiaTion oF TIE ROD Tt e L
B DiSASSEMBLY OF SHOCK TP Er TP e prenrenries | 4
Ml ASSEMBLY OF SHOCK L R 15
Bl FILLING THE SHOCK DIL e ——— 15
B [NSTALLATION OF SHOCK SR SRR R A 15

B Mew bype Aero— bedy with excellent gerodyvoamic charscier
Equipped with Under —cowl to prevent dirl and pebbles entering
Inzide,

@ Stylish Aero type wheels adopled sright Noursscens vellow lor s
tracking while running,

abso-bers.

@ Top quality off THled shock

@ Laulpped with ball bearings in all the main
(With 16 pes :Full Bearing)

driving arcas,

Tl e T R R RN RN R R NS R L R R ll'l'l'l-lll"""

INSTALLATION OF UPPER DECK.iisiviesmasmonmssiaisni]§
73]

B MNSTALLATION OF BELT COVER (RI(C)y™* e
I CHECKING THE BELT COVER ~  wwweeeee Pesesses 17
B INSTALLATION OF MOTOR CORD:sesessemscasses veransmreniiel]
] INSTALLATION OF MOTOR  wueusrussiuneas EARTRERB

78] INSTALLATION QF WING STAY, i rianisassrsrssiivnn]fl

Bl ASSEMBLY OF TIRE AND WHEEL:tseemreasssssismannam 18
B INSTALLATION OF TIRE =~ woees vesaransen FaasaspassanaREn IR
@ INSTALLATION OF R./C UNIT AND LINKAGE i~ ®
B CHECK THE RADIO SYSTEM wrerreretrrmmsmraansnnrsas ssaanasinil]
B INSTALLATION OF STEERING SERVO AND LINK AE=10
INSTALLATION OF SPEED CONTROL AMP, i)
@ NSTALLATION OF SWITCH ANR RECEIVER ..o
m [NETH.LL.I‘!.]‘:{:'}"'I ﬁi“ H-ﬂ'l.“l'l':R"I" .............. +EidEpEaREREEE TR RLT) E 'I
@ CLUTTING AND TNSTALLATION OF BODY Sl 14
1

g CUTTING OF BOBY, UNDER COWL AND WINGuomene2

m F‘ﬂilhlimh IR R e e R :_?E-ll
APPLING DECALS AN A N R KSR R R k|

B WSTALLATION OF LWNDER COWL, BODY AND W NG T3

CUTDE BFOR SET 1D (1) carrimsanerrannnnnnnssensannrens 24
GUIDE FOR SET 1P (2) SEEERLA SRMCTR e &3
EEY NUMEERS FOR PARTS issiimvvmvans Wk i A snmnassanniDf
PURCHASABLE PARTS FOR YOUR KIT.cissrssursnsussassuarmins 57
EXPLODER VIEW L nrnanisivanssanisns ssmm il
EXPLODED VIEW wweard

L L L L L L L e e e e e I mmMmMmmmmmmm™mm ™ ™M sEaRsEnEnEsEnesnenannnnanal

O, 3140

—_



T T T e e e e e e R T R R R R R R T RN R R R L LR AR Ll
BEFORE ASSEMBLY ¥ Be well aware of the different types of screws,

#Read the instruction carefully, * t | The difference between the TP Screw (short form of self-
You can assemble the kit more easily ! tapping screw) and the ordinary screw is..

if you have grasped the general idea TP Serew Gm Some of them Grdin:n‘l{m

of steps and structure beforehand by “~.pointed tips, Serew .
reading it through to the end, Coarser Thread ! e Finer Thread

% Check Lthe parts in the kit,

: 2 The kinds of screws which will be used in the instruction,
Check to see if all the parts are :
correctry begged as they are listed

Round Head Screw [m Hind Screw Em
in the "List of Bagged Parts". 124

- Sinstruction .
Your through understanding of the assembly will enable you to . Flal Head Serew M Set Serew
build the kit without any difficulty, Check the components in the © " There are Lw

kit prier te your startings of U

finer and coarser ones, .’

'
b -
RN R R EEE R EEEEEEETEEEERTT Ak s S EE

3 Pick up the correct partsand scrow,
| Compare the shape and size of small parts]

o

:such as screws. nuts, and washers with the| | e
. Ear_luat size drawing of each step, | @ _" Check up small
]h':l ::: ctg. 4 Be sure about the location and direction PATER I the- St
EEES L i of parts to install, =

) : Double—check the location and orfentation &f
== | parts with the Mlustration before installation™—
B . When necessary, assemble the parts themselves
Any claims for replacements or refunds for the model in the - tentatively belore procesding to the next step,

Brocess of asmsembly will ‘not Ye accepled, 5 Do nol tighten the seli —tapping screw

#Learn the marks described in the Instruction, . too light
: ' Do not use excessive force when tightening
—@EE - Flace to put some locktite, ' the self—tapping screws, or you may sirlp

'!l]'u: thread in the plastic,

éll is recommended 1o stop tightening it
! when the thread parl on the screw goes
tInto the plastic parl and you feel some
: reslgtance from the tightening,

....................................................

_;_m .., Point where grease should f
St

applied,

pmesans rrsemEmsmEnEsnas L ES SR s e s a |:|_l-'". where your | pmra s e ECEEEE S L PR TR Sdssan R ey 3
:_]. will reduce friction are assure ) particular att=ntion i P Over tighten may strip the thrrad;
i Ll e . is required. i iin the plastic. ;
- et mitasdssrtaeias it et sas s aa e s
* Things need beside the kit, "
. ’ i (Ni=Cd Battery) NO.2331 7,2V - 1200mA ND,2310 7.2V ~—1200mA
(2 Channel Radio System) SCR Saddl= Pack Sprinl Battery SCR
4 i "Optima Mid Custom Special® is P
Two types of radio control set are on designed to use a rechargeable i
the market, the stick type and the | 7.2V Ni=Cd Battery pack, 1V RN ON
sieering wheel (ype, t 7.2V Sprint Batlery and 7.2V SCR b
Choose which ever vou like, { Saddle Pack Batlery are ideal for ==
the purpose,
Transmitter

(Mator)

The Optima Mld Custom Speciil nol come with a molor,
A Le Mans series lype motor is recommended for top performance,

. MO, 1346 Le Mans Speed 240T
! 1526 Le Mans H=2405
1825 Le Mans 360G
W1011 SPA 240WS
{Charger for Ni—Cd Battery)
The Kyoshos Ni—Cd battery is of high perlormance,
: - If It is charged correctly, it will operate [or a considerable peried of Lime,
RDEE‘”'E'% , wUse one of the Chargers listed below which sults vour need,
i IND, Name Time Rate Fealures
tBattery for Radin System) ' |2326 | 7.2V Power Charger 16 min, | 70% For Biginners Buill—in timer

oo __ s . _ (DC12V)
For Transmitter | . |1B456 | Lambda Quick Charger|20 min, | 1008 | Trickle charging
-1 : (DC12V) Automatie cut—elf at peak of charge

1849 | Multi Charger 11 20 min. | 160% | Timer,Ammeter built—in
(DC12V)

(Tools Required) A Hex Kev,Grease and SW—cement are included in the kit,

Micron Line Tape
Philips Screw Drivar ﬁh Awl ) :
. Needle :\‘ Palvea Paint ;
! E Wire Culleg

Box Driver (for M3 M4, Nut) Round Cutter Rubber Cement
T b 3 = L

\CJ
sharp Hobby Knlle mander

Instant Glue Brush =
~ =) | ™ L =

e L T I I I I I I I I T I

- — NO. 3140



LIST OF BAGGED PARTS (1)

The key numbers with % Indicated plastic parte on a runner, See page 6 for the ]

(Do not throw awav a bag header)

Lhe part is contalned,

:i'f-'i‘ symbol in the round brackels after the name of parts in thic
insiruction means the header number of the bag

i which

® The header is the only thing to rely upen
when looking for a part. Do not discard it
until you finish the assembly.

Aflter remove
the header cards,

D

Keep it In the bag,

Or
bag with tape,

aitix

it on Lhe

Bag No, |Key # Name Qty Step Bag Mo, |[Key # Name Qty Step
® 1 | Front Shock Shaft 2 46 | Center Gear Shaft 1 |8
® 2 | Rear Shock Shaft 2 47 | Gear Protector Washer | 2 |
® 3 | Front Shock Case 2 48 | King Pin 4 |
® 4 | Rear Shock Case 2 43 | 5.8 ¢ Ball (Black) 4 |
e 5 | Fromi Shock Spring 2 MCS-4 B0 | 24 x11 Pin 2 A
® 6 | Rear Shock Spring 2 51 | Upper Deck Post 2 ||
® 7 | Spring Holder 4 52 | Rear Wheel Shaft 2 |l
® B | Shock Cap 4 |\ 53 | Ball Nut 3 |0
e 9 | Spring Stopper 4 54 | Rear Plate (R) 1 1]
® 10 | Shock End 4 g5 | Front Shock Siay 1 | @
®14] | E Ring (E2.8) 4 56 | Rear Shock Stay 1 | @

Blister (A) © 11 | Front Differential Case : MCS-5 | I T e
© 12 | Rear Differential Case 1 | 58 | Rear Suspension Plate 1 | @
@ 13 | Sprocket 2 © 58 | Front Suspension Plate 1 ||
© 14 | Differential Ring (Yellow) 2 60 | Gear Protector Plate (A} 1 |8
© 15 | Bevel Gear {A) 4 &1 | Motor Plate 1 | @
© 16 | Bevel Gear (B) 4 %52 | Pully Flange (Yeollow) 1 |8
© 17 | Bevel Shaft 2 B *63 | 3¢ Collar (L) (Yellow) 1
o M2x12 TP Screw 8 64 | 6¢ Collar (3} (Yellow) 2 | Eveare x 1

18 | Drive Washer 4 | D %65 | Pully (Yellow) 1 |8
19 | Joint 4 | B %66 | Wing Stay (A) (R) ||
20 | Pinlon Gear (20) T 1 | @ wE7 | Wing Stay (A) (L) 1
21 | Main Gear Pinion 1 | & * 68 | Wing Stay (B) 2 | M
22 | Main Gear 1 | @ %69 | Wing Stay Jeint 2 |B
23 | Center Gear 1 A *70 | Wing Washer 4 | B woare x 2
24 | Toothed Belt 1 &8 71 | Battery Holder 2@
25 | B¢ x14 Bearing 4 | B *72 | Serve Spacer 2 | @
Biister (B} 26 | 5% x10 Bearing 0| RMbEB %73 | Front Stabilizer End 2 |0
27 | 4 ¢ x8 Bearing 2 |8 74 | Servo Stay Spacer 2 'l
110 | Main Chassis L | MCS-6 *75 | Switch Holder 1 | @
28 | Front Gear Box (R) 1 @ Plastic %76 | Rear Suspension Holder 1 | A
23 | Front Gear Box (L) 1 | @ Larts w77 | Upper Deck Mount LI
30 | Rear Gear Box (R) 1 |8 %78 | Belt Cover Stopper 1 | B
3 | Rear Gear Box (L) 1 | B *79 | Battery Stopper 2 | @
32 | Sponge Tape 2 |l Wil | Stopper Post 4 | B
MCS-2 33 | Rubber Cover 1 (H %81 | Stopper Washer (Thin) 4
) Steering Rod 1 (1] 4 5mm w82 | Stopper Washer (Thick) 4 141]
35 | Double Sided Tape 1 |EmE *83 | Front Body Hook 2 ||
. 36 | Shock Oil (Gresm) 1 | @ %24 | Rear Body Hook (R) 1 | @
| 37 | Strap (8) 3 m %85 | Rear Body Hook (L) 1 | m
: 38 | Silicone Grease ) *86 | Belt Cover (C) 1
| 3 | Screw Locking Compound| 2 %87 | Servo Saver (A) 1 | B
MCS-3 40 | Front Wheel 2 | %88 | Servo Saver (B) 1 |
41 | Rear Wheel 2 | B %39 | Servo Saver (C) 1 m
42 | Servo Saver Shafl 2 || *%0 | Serve Saver (D) 1 |
MCS-4 43 | Muin Gear 1 | B *31 | Servo Baver Collar 2 |m
44 | Gear Protector Plate (B)| ' [ H k92 | Md Flastic Nut 6 |Hiweninz
| 45 | Gear Prolectsr Collar 1 | H *83 | Servo Stay 4 MW
tay 3140




LIST OF BAGGED PARTS (2)
Hag Ne. |Key# Name Qty | Step Bag No, |[Key# Name Qty | Step
% 84 | Shock Collar 4 |M@ 143 | E Ring (E2.5) 13 | BEERE
% 95 | Antenna Post 1 | m 144 | E Ring (E3) (Black) 3|\
MCS-8 | %154 | Servo Stay Collar 2 |m 145 | E Ring (Ed) S | EMm
Plastic 95 | Bumper 1 | @ 46 | M2x10 Shaift 2 (D
Paris g7 | Front Hub (R} 1 | @ 147 | 5¢ Shim B  HED
98 | Front Hub (L) 1 |@ 148 Wave Washer 3 |@
88 | Rear Hub (R) 1 | 143 | Hook Pin 1| W H S
100 | Rear Hub (L) ' | @ 150 | Body Fin 2 | B
101 | Front SusShaft(A)Silver | 2 | @ 151 | Allen Wrench (1.5mm) 1 | @
102 | Front SusShaft (A)Black | 2 | [0 182 Allen Wrench (2mm) 1 7]
103 | M3 Pillow Ball (Silver) 4 |[E@ 153 | Alen Wrench (2.5mm) 1 |BE
104 | M3 Pillow Ball {Black) 4 @D M2.6x4 Bind Screw 4
| MCS-T 105 | 5.8 ¢ Ball (Silver) 4 ' M2.6x6 Bind Screw 1
1 106 | Ball End (L) 12 | 6 M2,6x12 Bind Screw 4
107 | Ball End (8) 3 0m M3x6 Bind Screw 2
108 | Front Suspension Shaft H 2 | B Bdmn M3x10 Bind Screw 4
109 | Rear Suspension Shaft B| 2 Eamn M3x30 Bind Screw 2
11 | Upper Deck 1 | & M3x35 Bind Screw 1
112 | Belt Cover (A) ] n M3x45 Bind Screw 2
113 | Belt Cover (B) 1 || MCS-1 M4x12 Bind Screw 2
114 | Gear Cover 1 | B8 %‘-‘:;“’5 i | M3xd Screw 2
15 | One Toutch Tape 4 |H Washers & M3x6 Flat Head Screw 4
116 | Motor Cord (Red.White) | 1 | 3 R, M3x12 Flat Head Screw | 2
117 | Front Suspension Arm 2 157} MzZ.6xb TP Bind Screw &
118 | Rear Suspension Arm 2 || M2.6x12 TP Bind Screw | 4
gl 119 | Antenna Pipe 1 | B M3x6 TP Bind Screw 3
120 | Knuckle Arm (R) 1 m M3x10 TP Bind Screw 13
121 | Knuckle Arm (L) 1 11} M3x18 TP Scraw 4
122 | Saver Spring i m MZBxE TP Flat Head Screw| 1
123 | Cemical Condencer i m Maxf TP Fiat Head Screw| g
124 | Rear Plate (L) 1 | M3x10 TP Flat Head Screw | 21
125 | 5¢ xB Metal 2 | @ Smell Bag M2x 15 TP Flat Head Screw| 3
126 | Ni—Cd Strap Z B M2.6 Nut 10
127 | 3 ¢ x32 Adjust Rod 4 |0 M3 Kut 4
128 | 3¢ x50 Adjust Rod R | | M3 Nylon Nut 1
MCS-0 129 | Universal Swing Shalt 2 'm M4 Nylon Nut 4
130 | Swing Shaft 2 B '‘M2.3 Washer (Black) 8
*13] | Shock Pietan 4 | M3 Washer 4
132 | Shock Collar (White) 4 | m M4 Washer 2
133 | Shock Collar {Black) 4 | m M5 Washer 4
g:;n;H 134 | Pressure Top 4 | H M3x3 Set Screw 1
135 | O Ring (P3.Red) B | @ Mdx4 Set Screw 4
13 | C Ring B | [Sosre x 4
| 142 | E Ring (E25) 8 | {0 Seare x 4
M3x18 Cap Screw 4 |Bm
137 | Front Tire 2 | @
133 | Rear Tire 2 ||
138 | Wing 1 | m
Box 140 | Body 1 |8
141 | Under Cowl 1 1@
142 | Decal N
Instruction 1
HO. 3140




LAYOUT DRAWING OF PLASTIC PARTS ON RUNNERS

{When cutting off parts from & runner.) *Pay particular attention when detaching #Shaded parts are nol
the position, used wilh this car.

This part is

r::dt l1 DH. with Rﬂ‘l’l"lﬂ"l.‘l.'. ”1!'.- ool
a wire cutter. with & hoblby knifs, fﬁﬁi{ﬁd by ik
{Be careful not ta :xcess%veh-'_ \
cut your finger,; Shock Piston

The roots till
=

7 i, tou o
£ L e

Thiz s how it
ghould be done,

Cut both sides.

Leave &
rool of the ""'h
runner on,

Wing Slay parts

Arm Pivot Parts

®( >

® —000OE
3 [[]atal

)
] (-]

Push in till the end, # [{ plane bearing is hard {2} After instalied
ta push in then usea shilt, plane bearing wCheek iF-shalt will turn

gmaathly, il nol, bearing

in-roo - sirafl,

And hit gently with

{3} Be suie Lz pul the grease ai,

# Mot too much,

NG, 2
5140 —6—



(1 fong 30

{Actual Size)

® ASSEMBLY OF CHASSIS PORTION
®5crew In Lhe ball ends, identifying the length with the life size drawing.

wo rods of each size are required,

5.8 ¢ Ball
(Black)

Front LUpper Rod

ASSEMBLY OF RODS
{1} Screw In the ball end (L)

fssemble wilh caution 50 thar
® Ball End (L)

the rod [aces the right direction
and the 3.8 ¢ ball isthe correct LEFT
ol r
Wil ]| ﬂIH ﬁ B‘&“
o ® (Sliver)
m:ﬁ“_‘m
Lide with the step has reverss
thread, Screw in the ball end
antl=elookwise,
- - Rear Upper Hod
-.Mgiﬁ—-tﬂa G i ®s580 Ball "
a 58 @ Balls (Black) {Silver)
o . RIGHT “,{Q
it 58 ¢ Ball (Biack)

[MCS—7]

© O

®Ball End (L}

&

©en

&Ball End (S)

©)

‘MCS=29]
3¢ x32 Adjust
@Rods
@ 3¢ x50 Adjust Rad
(2} Inzialling location and direction of each rod,

@ & x30Adjust v
Rods
I et 1 | : . :
| [ The zside with the step is Installed on the |efl side:}
Adjusimenl of Length
Front Upper Rod -ll
. Lse bbb mm wrench.
Installed with step 13 Rear Upper Reod i‘?
o SRUAERE Y -
installed with step |5 ||il|
i D.0mm
: |
L1 Turn Foarw a.rd“_Fh'l_‘-l:nr“:'lr L.on
1o "
b e Turn Backward, Hecome Shorl
o
1 {
s 1 K:J
i 1 2
| o il
| ——— 1A
— TH - 1)
v M
= @' [ o= op Side wilh i
2 o o b ile siem
.rj R Shor
1 Adjustment of Lengih
|
I!I
/ 1 Perform with the amount of ball end
! serewd b ar odil,
wilgl . = i
I Soerpwy o, Beotene Sharn
i1 l:onzened ., Hecomes | ong
IT-
TBall End (§) W Sleering Rod (MCS—2)
Have I serewd In hail and (K
po it Ahe fenglh in alep 32, b
’ &
-y . NO. 3140




ASSEMBLY OF REAR GEAR BOX HCenter Gesr @ Canter Gaar Statg STAGE 2

{Blister A) {MC5—4)
STAGE 1
At pach aszembly stage, o

M4 Washer
drawing shows screws and M4 Washer
other fasieners used in the
actual zize, ldentify thoss
required in each siage,

0
Mdx4 Set Screws4

M3x18 TP Screws-2

s Rear Gear Bopx
(MCS=-2) Ry

Fix an E Ring using
i pair of pliers.

§t.4 ¢ x8 Bearing (Blister B)

¥ hee page b for installing bearing, Bearing

[ Blizter B)

8 5 ¢ x8 Metal (MC5-8)

M4 Wachers rrpanaase ﬂ.ﬁ lil CG“EI ':5]

fF Main Gear Pinion
$ Main Gear Shaft  (Bilster Aj

(MCS=4) Cement B3 1o B3 .
o # Be carefull about Lthe orientation,

®2¢xl P s | )
(NMCS—4) @ E Ring . - . gp Rear l::?il;T Box

M5 Washers -4 ; E i (MC5—2)
_,-—'17 '.: I
7 i Pully
Flange
o ' @ Pully (Yellow) |
B8 ¢ xld4 Bearings4 (Yellow) (MCS—63 ¢
(MCS—8) :
I

==

I
® 54 x10 Bearing (Blster B

a
wr i s e R R R R R R AR EaAREErT ERARE T TEeE. IR RLELRRELEL EEELL)

—

Pully Flange . STAGE 3
e (Yellowlp ® Hex Key (2)—
(MCE—1) ® Tighlen a set Screw or a

-ﬂﬁP cap bolt with an hex kev,

{Front Differential)
[ Blistor A

hMidxd Sal Serew

@@ Collar (S) | womme—

f Y ellalr M5 Washer
C 1} 8 & x14 Beari @ Joint
[] @ haxi4 Deaving (Blister A)

(Blister B)

8 Pully (Yellow)=]
= .

Set the ssi screw on
the flat of the shaft,

Set the set “Eﬂxlﬁ Bear

screw on Lhe (Hllzter BY =n
flat of the
@ nllnl: shaft, M cd ;
(Blister A} : Set Serew Take off any
{Rear Differential) ~— —WET protuberant or burrs,
{Blister A} BESHxld III
Bearing
Cut off the burrs wilh 4 knife M5 Wahser .
and smoath the surface; & 2o xld D Joini

@ :l Hearing M5 Washer
w Joint

Bo¢ x10 Bearingzo 2

@ MRear Gearbox (RD T grease on
‘“J':”F . o ; these portion,

4 AT e
O Rings(EO) 2| “ ‘(E: (=

e :
; fé" o %;')’;J {8——® T Ring (L4
4 \hr MCS—1)
~T T l'.‘E
A — I
-""""*--..___ -IL_ A Bear Gearbox
e s ¢ (L
; 1 e
 — 5 f .
ﬂm-._, —— -

{'Hﬂ;“ L

After assembling the paris
in order - mm$ to (3 steps,
i

ut on ag sirated
|11:rw. and fasten @ with i
. 1 .
olts in the positioh, By TP Round Head Screw

{Assemble View)

NO. 3140



INSTASLLATION OF REAR PLATE ¢ ™ Redr Plat (L) (MCS—8)
2ty STAGE 2

:?-'13135 Bind Screw1 | L,

M3345 Bind Screws.z

| u] |
# L L L

@ Rear Upper Plute (2) STAGE 1 (Cut Rear Cover)
MES-5) Put the rear plate into, =

the gear cover, hold them:
h:;ftlhef firmly, and trim i
&

, the part of the cover: . Lo @l
%> extending above the o @\

plate, The gear cover |s
used in step 27,

Mr::r Plate

(R}

i Gear Cover
{MCS5—8)

Tighten, the M3
nylon nwt- wntl it
become flugh with
the tip of the
shaft,

INSTALLATION OF SPUR GEAR

When assembiing as shown in the drawlng at right and
il you Tind oo much end play in the shaft, remove 1he
R=ring on this zide once and put another tne 147 of

@@ph

True: up the 148
exactly and fit the
asgembled parls onto
43 clogely, thet
combine the whole

Mo ericntation

(% ®5 @ Shim required, Chimponciik
YOS s wRer Bgticie N\
ate
J & (MCS—4) e
| =4 e ﬂ-rmm ﬂm} . . ]
: ister A ‘ x
‘F, == g |
M3 Nylon Nut .1 | : DN /
§5 ¢ Collar (L) : ] @ Gear Protector
(Yallow) 2 Plate: (A

[
5 ¢ Collar (L)
B(Vellaw) oo 1

ﬂ Be careflul about the
arientatlen larger

£ hale ehowul
@0 ¢ Bhims  ceinnn2 ey ould face

W e in ton

(MCS—8)

@ Gear Protector ) s o P
Washer (MCS=—4) ®& Wave Washer {M",".E‘;—-Hf;f ]

Eflchx ﬁﬂ}nm [Speed contact ceme Gear Protector fl
ntihinly, and glue the B collar (MCS-4)
l mtogether,) M3 Nylon Nut
[NST.!-LLLATIGL‘ OF REAR SHOCK STAY M3 Ngt  MOx10 TP Bind Screw

M3x18 Cap Screw 0
small bag (MC5—8)

\ .
G
® Hex Key (2,5

M3x10 TP Binds a4 (MCS=-1) § Rear Sheck

Screw ﬂ:m atay (MCS=5)

M3x1B ~Cap E:rews.z

ik

&t Rear Upper Plate
(MCS—35) =

ROL31 40



@ASSEMELY OF FRONT GEARBOX
sTAGE 2

M3x6 TP Bind 2z MaxI8 1P Round ...p

SCTPwWwE Head, Screws M3 Nuts
i {mmm e @ M3x18 Cap Screw

M3x10 TP Bind ,, M3x18 Cap Screws . \Mﬂ Wt Small bag (MCS5-8)

M3x18 STAGE 1 ® Hei Key (25)

: (NMCS—1
TP Bind Screw Mixh /
TP Bind Screw 3
3 '-_. J,

+—& Front Shock Slay

{Front Dilferential
S Front Suspension Plate {MCS5-5)

® Front Gearbox (L)

(MCS5-=2)
INSTALLATION OF EAR Clean the surface, particularly make if free
1y GEARBOX from oily stain, where tape be applied,
STAGE1 A e
® Belt Cover (A)

h3x10 TP ki - i o

Hesd it =B cut off ihe wnd (MCS—8)

Srrews aleng the cutline,

MIx15 TP Flat o 1

Head Dm
[Screw

Remove the backing ‘paper form
and put it on the surface

indicated with diag
STAGE 2

STAGE 3 Remove the backing paper from
and put it on the surface indicate
with diagonal lines,

g Cut off small pisces
out of 115 and put
1 hiemi,

S aketch
beliow,

ax18 TP Flal
et Head Screw

H - 1
Maxlb TP Flat
Head Sérew

Slide the end of
{Be COvET o e
molding befar=
sticking the cover
in place,

M3ax10 Clean the surface, particularly make |(Blister B}
TP Flat Head 1t free [rom oily: stain, where tape
Screw is 10 b= applied.

MO 3140 —1f—



INSTALLATION OF REAR SUSPENSION ARM i

ST Stick the sponge parts to the side of the pivot;
AGE 1 as shown.then the center part in ward, 1

$2Sponge Tape (MCS-=2) STAGE 3
ﬁ) 2
g =]
: ~ ﬁﬁ/ﬁ?
e e, | A A

1 arientation of
1 the parts;

Ofar Sigpmion P sraGe 5 7

® E‘ Ring (E2.B)

MCS—1) ™
[M3x10 TP Flat -2 .
|E!tad y
|Screws o

M3x10 TP Bind _‘f_..—-ﬂ"""
St:rﬂws.ﬂ T =

g F Rings(E25),.. ‘_!_,,_.—-—"‘"
@ iﬁ’ﬂr Sus, Shaft— -
Rear Sus. Shafts (B) (MC5-7)
=2 | Length ; BRmm

¢ pE— i

TP Flat Rear Sus, Arm MCS—1)
Head Screw ﬂ[mcsua}

@EHSTELLAT[EIH OF CHASSIS (UPPER)

fh Upper Deck
!‘a-'!?mnt
MIxd Flat Hepd~d (MCS—8)
Screws 2 servo Saver Shaft
Dﬂ (MCS ~4)

M3xe TP Flat HE@_E':IE
Screws

M3x10 TP Flat .4

BCTEWE D::::!

[;-13: 10 TP Bind .

Eretr GF: :!!!:,

2x10 TP Bind Screw

Screw [ocking
compound prevents
dusts from entering

Flat Head E .
Mix6 A 2 = through the beit
Flat Head TP !%Jﬂ M imdl Serew = f:‘-'El’__ and the
HOTEw R —EHEY chazsis,

M3xl0 TP Flat Head Screw

: =
" Ernupper Poat ;

: i
A 0 b e g MEE = 6], R | dp Battery tolder 27 & 70
the parts 1o be .||c--d.';|;| e -’ ; (MC5—8) . - = ,_

will dillers d:p{h_ud or
Lhe kimg of baliery thad
will b Laed

INST.-‘-;LL&TIDH OF BATTERY HOLDER ©* SEPARETE TYPE :  * STICK TYPE / X
Y B

* Separate Type —~jf=
F{ﬁ‘im TP Flat

Head
|Scraws DJI@

* Stick Type

ol
e

| M3x6 TP Flat Head4

Srrews mﬂ

R

I_

.--'----- 5 ""' .
== (Thick one) g_TF Flat |
Head H dxb
éﬁﬂmppﬂ Washer {(MCS—=-8) Screw i : TP Flat Head
; Screw

-] ] NO F140




m ASSEMBLY OF KNUCKLE ARM

M2.6 Nulsidiniiug

©

M5¢xl0 Bearings—4

M2.5Pillow Balls
LT g

Description R~ STAGE 3 LEFT
STAGE 2 A Epsgiplinn S

& Universal
STAGE 1 RIGHT  Swing Shaft
(MC5-9)

L] }E:":El}t'hl-: Arm

a King Pin (MCS5~—4) (MCS=8)

Descrip A2 BPillow Ball 5 __

Lol @y EEEM-EH}

5 ¢ x10
r~Bearing (Blister B) o

Put the bearings 28 Nl

into the hub carrier,
andpush the shaft
i fully into place. - 1
Knucki® Arm (L) This left side knuckle arm
(MC5-8) 0 King Pin =4 BFront Hub ishould be assembled in the

H} ] i 1
S = same way as the right side
(MCS=4) &MCS il counter. part,

M Front Hub (L) {(MCE=0b

INSTALLATION OF FRONT SUSPENSION ARM

$Front Sus, Shalts |
(A) (Silver) -

il
IM3Pillew Balie

B (Silver) LT

I!'r'rl.'.'uz'nl. Sus, Shaft (B
Length § Bdmm [,

i Front Sus. Arm
(MCS—8B)

@ E Ring (E3) (Black) (MC5-=1)

B E Ring (E25) g

I:Eilwzr:lg:a

Front Stabillzer
BEnds -2

G
E Ring (E3)
™ (Black

STAGE 2

E Ring SEE.‘,S}
@ (MC5~1

E Ring (E2f
(MCS=1)

—a

@ M3 Pilllow Ball (Silvar) O— @ Front

(MCS—7) k. St
y—® Front Sus. Shaft (A) IEEICE—?'I

{Silver) (MCS5-—T)

EE]IHSTALLﬁTIDN OF FRONT UPPER ROD

*26x12 Bind

M Screw: s

Moxl2 Flat Head
Serews S

|

Ax15 TP Flat Head
BLTEWS

|

|'.".12_'|;':- MULE  =vicrsinmane il

©

Ao @ Siver Rall

5.8 ¢ Black Ball
should come inside,

M2.6x12 Bind E::rcw_&,\

M3Ex12
Flgt Head Screw

L/

MAx156
TP Flat Head Screw

WOC3T4D



o

STALLATION OF REAR HUB

STAGE 1

#5 @ X10 Bearings...q

@Rear Shafte (A

(Bl .
il

al&-ﬁﬁﬁﬂﬂlﬁnw Balls 5
8 E Ring (E25)--2

36 ¢ x10 Bearing @& Rear Wheel Shaft
(MCS—4)

(Blister)

&

Fix the M2 pillow ball
into the mosl auler
hale,

Put the bearin
o into the hub
carrier, and

Tl o oA 142 Pilow Bal |/ Enmre tm

{Silver) clearance.
DDescripiion L

{MC5—T) LT
@ Rear Sus, Shaft EA}
Black e
t[MCS—T} =

® Rear Hub {L}
(MCS—8)

INET&LLATIDN OF REAR UPPER ROD

M2.6x12 Bind Screwsp

=SS

M3x10 Bind Screws

lllll

11111111111111111

M26x12 Bind Screw
M2E Mut

RIGHT

LEFT

® Swing Shaft (MC5-9)
& Fix this swing shafl first,

Hﬂ.&SEEMBLY OF SERVO SAVER

Ball End (S)
LMCS—17)
1 G

Cut o

M2.6x6 Bind Serew..

=

26 8 Washers

{Black) @

#Ball Nuts

M26 Pillow Balls
% Black) *

® Om=

iﬂ'ﬂ.l.l. Ends ':-E.:I b

&=

@M2x!10 Shaft
=m

g

2

i teh fllustration,

STAGE 2 Cut away the onneceswary with

M2.6x6 Hind Screw

[f the shaded area Lo

o Ball Nut (MC5—4) gt Sarvo Saver (A) (MO5-8

M2x 10
> Shaft

SEAGE 1 % (MCS-1)

@& Sarvo Spring (MCS5~8)

ik servo Saver (B} (MCS5=8)

with -8 smally
serewdrivar
and Mt it

®Ball End (5)
(MCS=T)

A=B

D

{Actual Size)
About  JEe—m0m78—

g pair of clicks,

P 26 ¢
i Washer
] (Black )

-
Iy
MZ6 Pillow Ball

~ {Black) (MCS-T7)

Servg
¥(MCS-6)

#i Servo ISin-'el:' D) Saver (C)

(MCS—8)

-]3= KO 2140



; ¥ Serve Stay
[fJ INSTALLATION OF SERVO SAVER Max20 TP Bind Screw " (NiES )
Cas (e 5 and permanently 3 WasherM >
i {EM?:E!.:‘_] E4) i~ ¥ S\ tighten in 32, \
iME‘.ExE TP Fiat =) ;ﬁj@% Servo Saver '
Head % p— A Collar (MCS—6) |
Screw —— 75
M3x10 TP Bind +d 3 - g UJ gB#shim
&W{m Toothed Belt >l (MCs-1)
G ﬁ l % P
M3 Washers .cuenn 2 =

Servo Stay
ﬂ!i acer
(MCS—6)

o

fpoerva Stay I =t

Spacer,
@ D Install the servo

saver under the bell
is shown in Lhe
] drawing abowve,

Servo Saver
I Collars @

¥ # il ; = =
ol s .
B E Rings (E4) 2 & %

B
I .
i
2.6x
Head Screw

< o 8 TP Flat
Fit two screws temporarily. o M3x10 TP-
1

25 @ Shimgreerr 2

Permanently tighten in 32, Bind Screw

m]IHETALLhTIGN OF TIE ROD

right & left to be on this side,

m] DISASSEMEBLY OF SHOCK Pressure Shock (5)

For Front
Shock are assembled temporarily, and must (Shorter one!
be disassembled to add parts and oil,

Pressure Shock (L)
For Rear S
(Lenger one) r-an

¥ Shock Cap
STAGE 1 STAGE 2 ¢ STAGE 3  {Front Shock Statt z\

' Rsar Shock smr@
'l_?FrnnL Shockh Case ‘
M Rear Shock Case

1 Spring Holder

B Front Shock Spring
® Rear Shock

® E Ring (E25)]
{De nat remove
the ring.}

4 compress the | T e
spring and remove Y WY
the gpring holdar, el

i Spring Stopper

NO. 3140 =



ﬁSSEMELY OF SHOCK  STAGE 1  Fit into STAGE 2 STAGE 3
Aszemble 1wo sach of e {For Front & Rear) {Fro Front & Rear)

!hi': f ﬁr the front Rioove,
SR AL B 9 Shoek End
. C Ring
, . E Ring (E2.5)
® Shock End Yor Rear L o
2pcs, Y Rear Skock: Shaft Shock Collar

=" Wrap paper or
tape around shaft
ig prevent plien

{Black)
#Shock Collar

(Longer one)

O Ring (P3+Red)—g (White) ¥ e
"IL._‘__‘
® E Ring (E25) O
ﬂ/ “ﬁls‘ggnttshuchjsmft @ Rear Shock Be =
orter one } ' sure tor
shaded ) E::E:‘ijr::? L install a rod of

correct fecgih
in- the f(ront
and rear
shocks.

Armg,

th::‘ For Front +
will not 2pes,

b tpsed,

FULLING THE SHOCK OIL
STAGE 1 Pull dewn the pision to the

Front Shock Case
(Shorter one)

Keep the piston in the lowest onf Kat It witl
STAGE E'Pﬂl-lﬂtm and tight Elf"é’u“’:w. STAGE 3 Confirm that it wi

- : work smoothly by
bottem and pour oil slowly, then excessive oll will run moving the piston up
Then move the piston upand OVEL and down,

down gently to getl rid of air

bubkles,
® Shock Qil (MCS=2)

(Assembly of Shock
Head)

Pull the cylinder to

slightly above the
brim,

1::_._-_; In the end,

tighten it firmly
so0 that the oil

will not leak
out,

Pressute To
IESma]l Bag 8
{MCS—10)

®Shock Cap

N —p Fit it into the
" S BToove firmly,

It should mave withaut
any binding.

Tighten this dcrew temporarcily since
the upper part of the shack will be
unfestened for a short Lime in the
step 27 "Installation of Motor”

M3 Plastic Nut (MC5—8)

#t:Shock Collar (MCS=6)

& M3 Plastic Nut
? {MC5-8)

—_—— kh FII‘_
M3 Plastie Nutg o4 f_i..-_"__ ml
o | :l Iﬁ' H‘“.I
Tl
- |

88 Shock Collagsres. g

it =2 B

| -

WO 3140



INSTALLATION OF UPPER

MIX6 TP Flat Head |
SErEW

WMdx12

M3x6 TP Bi
% Bind Bind

Screw [m

M3x6 Bind Screws-. 2

‘o

Mixl2 Bind Screws 2

DECK M3x6 TP Bind Screw
M3xe TP Flat
T Head Screw
M3x6 Bind Screw g
@ Upper Deck
{MC5-8) i >
rew (.’ 4_.__1, : W - -- / L ~

i.i‘-r e -

Inztall =) & x
.- under = N ™

Bl — s

.-"'.

u r Dec
Enlarge the hole e L I

0.5mm rearward,

[Adjustment of Thoothed Belt Tention]

The toothed belt should be engaged with a little
harder tension, But if you find it too tight, enlarge
the installing holes on the upper deck with a file
and bolt down the frames with Mdx12 l:rl'm‘.fing SCTEWE
a5 fr?u gre pushing the [ront gearbox from the front
e the rear,

[NSTALLATIGN OF BELT COVER (B) -+ (C)

STAGE 1

Cut of the shaded
area dlong with the
cutout line,

M2.6x4 Bind

Serews - E_

M2.6x6 TP Bind 4 (Juuny

26¢ Washers @

(Black)

Alfter installing the belt cowver,
apply screw locking compound
dlong the obliquely lined edges
iboth sides} as done in step 9.

[Installation of Belt Cover]
Upper Deck
4

a -]

e LT ——
E i s

| Em

Insert 86
under the .
upper dcch i
from the side y=5t
and side ;
it foward

Beit Cover (B)

® (MC5-8)

Cutout Line

M2 EBxd Bind Screw

fter installing

28 ¢ Washer (Black) =

M2.6x4 Bind Screw
M2.Bx6 TP Bind Screw

*{Eubhe
LS
‘ B mcs
12}
bpred the lips

the cover
ﬁnd fit it over
the matching
E#p:rl.

rew locking compound
prevents dusts from
entering through the
belt cover and the
chassis,

® Belt Cover (C) (MCS—8)

MO 3T 40



CHECHENG THE BELT COVER

[f the cover is
not sealed as
described, the
gear may be
broken by
built—up dust,

Dust &nter through & gap no
matter how small it is, along the
seam of the belt cover. The dust
may cause such troubles as damaging °
The belt or the gear teesth or a
failure in power Transmission. Check
again to see il the seam and a thread
are filled with locking agent completely, =

INSTALLATION OF MOTOR CORD

Mot
(Not included) STAGE 2 i

* SPAZAOWS Solder the red lead
* Le Mans H240S to the (® terminal, @
® Le Mans 5 24AO0T the white to

# Le Mins 3 QLD Eoutl the lead
wire through

ithis hole,

STAGE 1

B 'Motor Cord (Red !
White} (MCS—B8)

@ Electoronics White

Condenser
(MCS—8)

Set the sat
serew 1o the

INSTALLATION OF MOTOR

Cnce remove the upper
part of the shock,

STAGE 2

BHex Kevy (1.Bmm)

LMCS=1T)
before,

MIx3d Set Screw

.

M3xd Round Head.2 ; |
Beren * Pinion Gear (20T) ’
Gm {Blister A) Adjustment of Backlash]

M3x10 Hind Screwss @
M3xd Sel Screws.. | Abaut 1w // -;
I

Loogen the two serews
marked with ®2 and
move the gear 20 to
forward rearward for
the adiusiment,

| M3x4 Round
" Head Screw

b After installing 114 fix
the shock as 1t was

® Gear Covear

MO, 3140



INSTALLATION OF WING STAY “Wing Stay (B) B \Wing Stavy (A (R)

M Wing Stay Joint

8 wing Stay (B) — M26x1
P wing Stay (A) 1P Bind
(1.} - Borew
®Party to be used here for ’

azzembling are all Included
o MO S -4

[TEE.E::JE TP Bind -4 o [
I (4 TP Bind Screw 3

Mdx30 Bind Screws. s

(oot

s

ASSEMBLY OF TIRE AND WHEEL (For Front & Rear)

il R 1 heck i ail
2 @ Rear Tire Check to see il a
{Front) ® Front Tire (Packed in bax) (Packed In edges and rims have
Front Wheet Rear Wheel box kited cqrmpleicly
l_'lll.".'nl._,S—"d! EE_ {!..{CS_J'& INSiAnt gie among

the fitting seams.

Fix the tire in
. such a way
that the moded
descriplion will
face toward
fhe outside,

INSTALLATION OF TIRE

Be careful about
origniation, the bigger
hole should be inside

ftRear Body Hook
(R) (MCS5=-6)

® Front Body Hook (MCS-8)

hexgonal points,

! b 1 )

- v

! ﬂ'hrn’e Wasgher
(Blister A

B ¢ Shim 3 A
Eh MCG - 1 183210 TP Flat Head Scpow

®Drive Washer {(Blister A) e
Align the hexgonal poinls

|M3x10 TP Flat ..a
{ Head

Screws

| M4 Nylon Nuts.....4
@0

|
ﬂ'ﬁd‘ E]'tims e

il ikere in

L Fronmt ™
Body Hook

e much
glarhénesy pul

| . II'I Y :
i @ A=
@—114 Nylen Nut

MWD 3140




lINS'I‘ALLATlGN OF R/C UNIT AND LINKAGE [f]~k8

HOW TO CH * Operate the radio control units in order of the
ECK RADIO SYSTEM neumerical figures,
- A two channel radio s composed of things liks a
transmitter, raceiver, gervaos, and batlery,
EEh:r.mnd MNeutral
the =
antenna ™ © Extend the * Tranmmitter -« gl
AR RS 2 e i S
® Turn on = stick. movements.
' # ROCRIVEL wnanes Receives (he signals Trom the tranamiiier and weed

iheim 1o 10 Yo,

®5EVD  .eieees They really move the control mechaniam of a
model car in accordance with the signals from
the receiver,

& Arlunne ...... An aplenna on (he trensmitber somds wignalu, and
ane on the receiver sccepia iheme They shaould
be fully extended,

Lever ~=+ They will sdjust the neutrsl ey o wervod,
Tk ll;hl.ml reguliie ihe sesring and sdvencing conitol
imely,

@ Set the trim @ Join the
lever in nutral two parts

w Ratiery ...
position, al the Meter

Tou can tell the amount of electricliy i a
baliery and Bow (he signale spe emitied,

# Servn
Horas """ They mre Intermediale deviced on ihe served 1o
aclivite the conlrods. Thore sre several 1y pos
in ahape, They ahould be selecied deps
upon (e GRRge.

When switch an the radia..
et e awiches in order [rom tranemitier o receiver,

When switeh off the radsa,.
ln order from receiver la transmiicer,

Fully charged®
NiCd baltery

32 INSTALLATION OF STEERING SERVO

Enlarge this hole so that

the Control rod b
STAGE 1 fitted easily i th:.:u'r.

step,

The lines should be alignedin the
neutral pasition,

Aboul 13 S-TAGE o]
STAGE 3

ol it o the body
a0 bend [T like ploture
el

-

gither of them {V
are not strait,

Tou can make
it lenger, E
X Steering Rod

Use the screw provided
with vour radie units,

MO 3140



INSTALLATION OF ELECTRICAL CONTROLLER

Mount coniroller as shown,
Be sure that the casze does
not interfere with the servo
horn,

® SMALL TYPE

Cut tape to suil
width of case

Case should touch
pillar

[ Yy
- ! -
T - == - - - — -
=y, - 5 s
Pl - S
i L= -
e, S
7 e
i
e
et
- - iy -
samdEtrrTEErEEEY

Clean oll, fingerprints, etc., O

from case, Refer to installed view, Ih- Ii."]"ﬂ SN

® SERVO TYPE ll M3x10 TP Bin
W Serve Stay (MCS—8)

Be careful about
%—-—tht_ arienlation, AW

M3x10 TP Bind

214 rcwﬂ.[m

3¢ Washers .coen-2

) iz :
@ 3¢ Washer %\/ Mustration shows typical connectors, |1y
M3x10 TP Bind Screw Use a controller suited to your

@oervo Stay collarss radio set.

@ Use spacers (MCS5=6) if boltom of
caze [ntarfereg with bell

® OBLONG TYPE eClean oil, fingerprints, etc. from case.
*Double sided tape have to be cut off according
to the shape of switch and receiver,

Awvnid cording side when

[After Installment of Receiver] yOU upply the tape

Connmect the moior connector, Bundle the cord together With strip "’ —
Bundle wires with strap and & v
cut off the excess strap, P

8 Strap (S) (MCS-2)

NOL 3740



E] INSTALLATION OF SWTICH AND RECEIVER

M28x6 TP Rind
Screwsg ;ﬂm

s

S>TAGE 2

[Cutting Double
Sided Tape]

Douhle Sided Tape
® (MCS-2)
| [

s

After fixing 118
in pozition Pull
oul the antenna -1

=
S

[ 1
WITE,

® Antenna PipeT
(MCS<8) ¥

{Actual Size)
2 pes.

[=)

12

Pass the anterna
through the pipe,

{in case of Fledtric speed Controller

STAGE 1 (w_“swilteh))

9 Switch Holde
(MCS—8)

=witch Plate

Use the screw provided
with your swilch,

WM2ExE Bind Screw

Receiver

STAGE 3

Plug. in the
conneclor,

STAGE 4

arStrap (S) (MCS-—-2]

Fasien

firmly and
cut off the
excessive parl
~ylal thig paint,

Clean the under 3,
—side of the '
receivier and the

INSTALLATION OF BATTERY

aeE @kdEESanew

.Ea-aahu offers 7.2V —12008CR an
eV —=1T005CE Saddle Pack as
sexperienced driver. (Incl. Hard
haltery case)

"

mEEE SRR e R RS

AR N R RN R R R

T Battery Stoppsr
(MCS5-6)

=,

T
|'-q"-H-II ""
..-""..-.— o ™
T L, —
=ZWar |~
-\_-“n:nw F
s i
==,

REMOVE THE NiCd BATTERY PACE WIHEN CAR
IS NOT IN OPERATION OR BEING STORED.

The chassis of this model i= made of carbon fiber

R R R R R EE R EEEE

and nl_:-c.-wi-:uy will [lenw through, Please be careful PC}'DSHE =

for wire shorl circult and ballery connection, o Selct 8 high pavformance NICd battery phck s

i high B powerful enough to drive & model

& Buggy¥ dar vigorously, Evosho offers dhe 7.2Ve

:Ep{lm Batesry SCH which @ pespared for sher

(Servo Type) (Stick Type) o DusEy oar L No.2310 .

® 72V —1200SCR Saddle Pack :® 7.2V Spri ‘ ' :
' % : print Battery SCR - ’

® 6.2V —17T005CE Saddie Pack ® 72V Racing Eall.t::,.-' . ;
| : TSNS CR) | |

=. : e Tl

& §

B8 B ®EEEEFEFEERERESEEREEESEE RN EEE

@ NiCd Strap (MC5-—8)

:
| After fastening il, cut
i off strap al a point

# Hook Pin (MCS—1) ! 30mm from the clasp.

BT NO. 3140




CUTTING & MOUNTING OF BODY Fj~EKf

CUTTING OUT BODY, UNDER COWL AND WING
Cut off shaded srea,

B . _ ® Rody (Packed in
Finich the cutl line with sander g’ .

The opening is for
; installing the body,
% ‘-l '
|
1

il ]
Anienna Hole {3 &)

= ) %

/ i
// R

The opening is for
installing the body.

Hole (B @)
(Left « Right)

Frant Body Hook Hole
(5 @) {Lelt« Right}

Cutting of Rtar}’/{,ﬁ\

Cutout Line

< — 7 Rear Body Hook

' EE RN RN RN EERE R
IKYyOsHO :
‘These special Lexan Scissors makes
‘trimming bodies a breeze and the,
gander comes in handle Tor Timishe

‘—ing the rough edges, ‘
E Hound Culler :
- No 1828
: :
' .
g H
: :
. "
. .
» .

The opening e for
installing the screw. (3 ¢)

fo

i 1

@ Under Cowl (Packed In box)

Front Bedy Hook Hol
(5¢) (Left = Right)

I
Rear Body Hook Hole (5@)/
{Left - Right

A
TN

The opsning is for
mstalling the wing
(¢}

Cutout Line

PAINTING

m Belore painting, wash the
body to remove any ofl or
dirt and rinze theroghly,

(@ You can obtain & color
scheme by masking a
partion with tape then
removing Lhe fape and
pamiing,

@ Paint the inside of the
bodyio produce a =mooth
oaking ouler finish,

@ Use vour darker colors
lret, then the lighter
colors, This will prevent
the darker calers from
olecding through tha
lighter colors,

fake the windows with the

In any color you like,

" micron tape ard paint the body

«Mlcron Line Tape
e No 1841, 1.80mm

o Mo, 842 1 Smm
N0, 18432 Smm

. Color
 While Red Yellow,
s Green Blue &

. Biaclk

R EE RS R R R AR R

LA L R R R
Laiehy ing Folica Color—,
Na,2230 .'I

*Wihite,Red, Yellow,
stireen Blue Sky Blue,
*Drange Black Violet,
- F.Pink,Yellow Green
& F.Orange.

- E kS EEw

L)
E
E
¥
L ]
L]

(A RN X ERENEEERENLENEEENRESLRENN]

NO.3140 -2



APPLY OF DECAL

[Hints for Applving Decals)
Cut off the decals along the cutout line with scissors

Uo not apply it abruptly, Convince yourself of the
position by (rying the decals wilh the backing paper on,

Be careful net to have air bubbles left.
Try 1o smooth out the decal's surface

from the center to the periphery,
(Particularly be cautions with a
large decal.) 2

Cut off body
hook hole,

Bend hook pins
like the picture,

® Hook
Pin
® Body Fin (MCS—1) ‘_{"J‘LS
== Fix 70 with
the flat

urface down

ward,
# Hook Pin

(MCS5-1)

i

-
+
[}
¥
L]
L}
L}
i

& 3 Double
= 5 Sided
"']' Tape

LMCS=2)
{Rackward)

\\-._.__..-r"‘/ Lse the screw which

were disaszembled i
step B,

ﬂ W TV K
VWaAsrbTs o
- y

f Hook Ping"®

| @ /——\\ ® Body Ping-2

—asZ |

—53— NO. 3140



GUIDE FOR SET UP

L

(1)

Basic Seiting ]

Triangle

Square

O

£

Place the model car on a flat surface, and keep the car with
the maximum body clearance, and adjust length of the front

and rear upper rods so that the wheels stand at a right angle
i the ground,

_ Negative
Camber

- -

By adiust!nE the upper red shorter, you will bBave & trait of
negaiive camber. With negative camber adjustment on the
iront wheels, you will have sharper steering tendency, whila
on the rear wheel, the gripping power becomes hbigger,

Positive
Camber

By lengthening the upper rod, positive camber adjustment is
gained, With positive camber on the front wheels, vou will
“ave B trait of under steering, while on the rear wheels you
will have Lhe car with over steering frails.

% Excessive positive camber adjustment may make the swing
shaft dislocated.

[Bazle Seiting 2]

Adjust the right' and left shocks in such & way that beth
sides of the IEE-

ltaneously when raising the front portion of the model and
lowering it down gently, In the case the right and left side
wheels land not in the same instant,

i the steerage of each
won't Besamao,

whes|

ont swheels will touch down the ground simu—

diust | ! .
AN R Ly Make it

) " P LA
Make it Adiust it
. longer

ehorter, horier

The length of the
| # shock |s shorten

ﬂ It becomes Ipnger,

Turn the shock end in
or out for the an:':jt.l.'.drn':m.Em":ﬁ't End
Lea:.'r, the clearancs
el Smm to 10mm
herg,

i 100 I.L',"'

Loczen this screw for the adjustment,
(Adjust the right and |afs sides Lo the
same degree, )

3

3 Adjustment of Shock Cil and Spring)

1 Front

ke

lighter shock oil

( With :
less gpring tension

g j — Quicker steering
it

fREpOnSE

. With heavier shock oll Slower steering
EESUE f- With more spring EEI'.IEiI:In:I respOnSe

With lighter shock oll —a= Nore traction
Rear With less spring tension J
Rear (W['Lh heavier shock oil ) —= [£58 Lraction

With more spring tension

[Adjustment of Hardness aof Shock Action]
® Take this chart just as general indication,

Mo, 1851

Oil Set Yellow |Green |Yellow | Red Green | Red

Pigton @

Hardness ..Q’:?der Sofer >
="

[Adiustmeant of Car Clearance] Adjust it with the binding scres,
(1) Adjustment of front clearance

Installing position for lower clearance,
(Thiz s the position as shown
in the instruction,)

-

Far highar clearaﬂcew
L'ze the lower hole,

'® nstalling position far

; lower clearance [ This i3
the position as shown in
the instruction.)

nstalling
osition
igher

claarance,

for %

#* You can adjust the car clearance as shown above depending

upon the conditions of a running course, Geperally =peaking. low
ciearance for turl or anywhere that gives you a good traction,
a high clearance for a poor traction,

[Concerning Gear Protector]

Crear protector' s [unclion Lo protect the gear {rom jump landing
impact and from shock cavsed by crash, If gear slips. go back lo
page 9 and Lghten the M3 nylon mut about 174 wuren,

Pinion Gesr | 15 | 16 | 17 | W | W0

Gear Ratio  [13.0412.22111.50]10.87|10.29
Le Mans Speed 40T SPAIMOW

||..- Mans HZ405
Le Mane 24057

n

MO 3140

i



\ GUIDE FOR SET UP

(2)

[Correlation between installing Pisition of
and Camber Angle’

The Installing points. AB, and C on the front shock stay for
ihe upper rod correspond to AB" and C' which are the
maximum camber angle

when the front sus— ~: B 5
pention arms swing down:

o the lowes! position, lll Il

E
4
¥
H
+
4

The wvarious lengihs
of the upper rod, :

LA BBmm
B:6l mm
C b mm
Adjust the length of the
upper rod depending upon
the installing point,

Triangle
Sgure

The point C is a
normal position,

(Correlatlon between installing position of the Rear Upper Rod |
and Camber Angle] e 3
The installing points A and B on the upper rod plate will :
resull in the positions ofy the rear camber angle A and B ;
when the rear suspension arms sink the most,

R-!:ar Upper. Eat:

A B2 Emm
B : 54 5mm

"
o
"

Adjust the lengith of r
the upper tod depend— !
ing upen the installingp :

@i‘l | 5
VP I

The point A 5 @
normal position,

[Modillcation of Tire]

By changing the shape of the knobs on the tire, you can
mprave the running performance of the ear,

*I vour car displays the quick
 stesring retponse, Lot off the
Fnobs by 12 10 173 then

You can make it with mllder re

ponse,
:E:-lpd!'ltﬂﬁﬂm Eum:t'lrl;:luihnh :
(Turt Cut 1.2 ;
Concrete Col 173 :
Sandy Ko Cuiting
[Hard it Traek | Cut 1.3

Dirt Tract %o Cutting

H i a T - g o " ]
U vou change your tire to {11 to the condition of track surface, you ciun
g Ever wider scl LiNgrange,

S3—M

. HooMH -850 (¥ RV PR 3
o= e
H I MH M - 55
WEESd Narrow Tire f
! Low Profile Tire t
el - :

Weng Norrow Tire
:flmlifliﬂ' Fralile Tire

WL Narrow Tire = -
DT-B8 Low Prifile Tire
fPin Typed

I._n"-'.'_"Pml.?e" e

ok 12

[t e |
W,

PR

the Frent Upper Rod : [Adjustment of Differential Gear]

This model's differential is gear type, and adjustable by the il
amounl and hardness of the oil,

Ta malke hard, Use 1956 silicon (Super hard] Qita Little bl
mare {han usudl,

T'o make softero. Mix 1098 to 20% of thesilicon o, (11 with

dif fereniial ol

f Low Speed Corner [High Speed Corner
Front Diff,(Hard) MNeutral Steer Under Steer

Rear Diff.(Hard) Under Steer Over Steer

Front Rear (Soft) Over Steer Neutral Steer

# Take this chart jusl as genenal indication.

[Maintenance of Differential Gears]
Check and clear the differential freguently,

[Checking Inside of Gearbox ]

Fhe [ellowing Hustration shows the pecessary parts 1o take of|
and the steps for checking the gearbox,

Stage 1
Remove the screws and
E—rings marked by *_

Stuge 2

Take ofl the screw and E—ring
shown in the drawing below,
Disrmounl the mator (oo,

Stage 3
Remave the rear

3 gearboy (L) by
H lurning il left as
~oulling [t rearward,
f__,--'ﬂ [Adjustment of Wing Stay]
d__,_-rwnen assembling the wing =~y +H
——A’lo. the wing stay (A), fastening the
Wing part to the position A will place the
Stay wing stay (B) to A'B to B, and C 1o
" that is, the instaltation angle
becomes bigger in order, A= B,

Lse these holes
when vou like to
sel the wing low,

-
JEn“:p.'I:r'_-' these points

for selting the wing
o high,

KO 3140



Rey #  Part Name Q'ty
® DFront Shock Shaft s
@ Rear Shock Shaft =
®FFront Shock Case v 2
@ @) Rear Shock Case S

# B Front Shock Spring ves P

® & Rear Shock Spring g
® (L) Spring Holder —
o B Shack Cap v
& Spring Stopper S
epshock End 0 e 4
Q@ Front Diff, Case ioass]
Qi Rear Diff, Case AR
@3 Sprocket -
QR Dirs, Ring (Vellow) e 2
©0YBevel Gear (A) Y
'ﬂ} Bevel Gear (B) resee df
©1Bevel Shaft e

@ Drive Washar |

¥ Joint -
@ Pinton Gear (20T)  w=re 1
@ Main Gear Pinion  wveeeee ]

@ Main Gear e 1
@ Center Gear een—
@@ Thoothed Belt ey
8 ¢ 214 Bearing erene )
50 x10 Bearing T
4 ¢ x8 Bearing o
fFront Gearbox (R) 5
@ Front Gearbox (L) e
P Rear Gearbox (R)  srssens ]

0 Rear Gearbox (L) RN
'ﬂﬂpﬂ-ngc Tape srnians )
B Rubber Cover .
3 Steering Rod
@ Double Sided Tape weee)

#§Shock Ol (Green) w1
®@Strap (5] 0 e 3
@ Silicon Grease —

W 5crow Cement (Lockiite)-2

i Front Wheel v @
@D Rear Whea R
#Servo Saver Shaft ...
@3 Main Gear Shaft revanes ]
@& Gear Protector Plate (B)..
W Gear Protector Collarsse

W Center Gear Shaft p—
@ Gear Protector Washér -2

@BEing Pinn = e .4
@58 ¢ Ball {Black) e )
B2¢x11 Pin -

Key # Part Name Qty
&0 Upper Deck Post  seseeeens 2
& Rear Wheel Shaft e 2
& Ball Nut |
ﬂRzur Plate (R)  «erereee 1
& Front Shock Stay —+.iu )
& Rear Shock Stay  seeeeee 1
&b Rear Upper Plate =wereee 1

LEREFRAAE 1

@ Rear Sus. Plate
&) Front Sus, Plate

& Gear Protector Plate (A)*1
& Motor FPlate

§ Pully Filange (Yellow)......y
$ 54 Collar (L) (Yellow)eees 1
#35¢ Collar (S) (Yellow).m
& Pully (Yellow) [r—
1 Wing Stay (A) (R}  ceeny
& Wing Stay (A) (L)  ceene

FESEEEFAN l

PEEE-RREN I

#Mn' Sla.:f' {B] Hhur-nz
8 Wing Stay Joint e g
ﬂ WJI’I: WHEhE.T !1Hll-m E

@1 Battery Holder R

@ Servo Spacer i
ﬂ' Front Stabilizer spevsrass @

@0 Serve Stay Spacer =2

@ Switch Holder permsesar |
@ Rear Sus. Pivot  seeseees |
@ Upper Deck Mount e |
@& Belt Cover Siopper —:ese.- 1
@ Battery Stopper vareranan
@& Stopper Post T

0 Stopper Washer (Thiner}- 4
& Stopper Washer (Thicker)4
) Front Body Hook eeeees-2
@ Rear Body Hook (R}
8 Rear Body Hook (L)wee )
& Beit Cover (C)

§h Servo Saver (A)
8 Servo Saver (B)  covicenne |
8 Servo Saver (G} v v |
B Serva Saver (D) =]

WESERE R 1

80 Servo Saver Tollar reresen 2
2 M3 Plastic Nut s wd
# Servo Stay e T
§b Shock Callar PR )
B Antenna Post  seeeeen i
@ Shock a0
& Front Hub (R) sesens |
& Front Hub (L) A
@ Rear Hub (R) —
® Rear Hob (L)  cieeeven 1

Key # Part Name Q'ty

Front Sus Shaft (A) .
® silver) 5

@ Rear Sus, Shaft {A) 2
Rlack)
® M3 Pillow Ball (Silver) 4

& M2.6 Pillow Ball {Black).-4
E-E-Iai Biil |:=“.|I|.=r:|. srasaainnin i

& Bal! End (L) MR |
@ Ball End (5) e |
@®Front Sus, Shaft {(B) 2
@ Rear Sus, Shaft (B) .2
@ Main Chassls = woeeeseenee 1
@ Upper Deck seisapiis ]

i Belt Cover (A)  soeeeeeene]
i Belt Cover (B}  ccvinnn
fit Cear Cover asvana ]
B One Touch Tape =wwerem-dd
8 Motor Cord (Red, White} 1set
@ Front Sus. Arm  eoeesennn 2
fif Rear Sus. Arm sesrsasisis
i Antenna Pipe CRPPRPITTTS |
M Knuckle Arm (R)
@ Knuckle Arm (L} o]
@ Saver Spring
@ Electric Condenser ssesseses
& Rear Plate (L) AR |
@5 ¢ xB Plain Bearing~=-
@ NiCd Strap
@3 ¢ %32 Adjust Rod
@3¢ x50 Adjust Rod
@ Universal Swing Shaft:2
® Swing Shalt -

mshull;k Piston e — ]
@ Shock Collar (White)....... 4

@ Shock Collar (Black)re---4

(S s R R LR 1

M & R PR

B Pressure Top |
B0 Ring (P3+«Red) wrowvenree B
W Ring vesvrans B i
@ Front Tire —
@ Rear Tire ... e
@ Wing ——
® Body R
& Under Cawl SRR—
B Decal PR |
& F Ring {E2.5) P
@ E Ring (E3) (Blackes 2

® E Ring (k4) vireee il &
W M2x10 Shaft T
5 ¢ Shim cereesnies 8

® Wave Washer vansnaarans J
@ Hook Pin

ﬂBU‘dj’ Pil'l +I'|-!rr--l-|!2

Key # DPart Name
@ Hex Key
@ Hex Key (2)
B Hex Key (2.3 p—
# Serva Stay Collar e 2

Bind Screw M2.6x4 v
MZ.6x6 it

MZ.exl2 el

M3x8 wr

M3x10 nedl

M3x30 i

M3xas vl

M3xds -

Madx12 e B

Round Head Screw M3x4 2
Flat. Head Screw M3x6 e
Ki3xl2 o3

TF Bind Screw NZ.06x6 e -
M26x12 4

Mixg '

M23x10 14

TP Round Head Screw Maxlgd
TP Flat Head Screw M2.Bxg-1

M3xg 5
M3ax10:21
M3x15..3
Nut M26 (3 kinds) =10
M3 ol
Nylon Nut M3 iy
M4 - 4
Washer M2.3 (Black) -8
hi3 e
M we d
Mb 4
Set Serew M3x3 o
Mdxd oo

MNOTE:

The parts showing worle @ aré
temparary pre-—gssombled,

The parts showing work &) arc
packed in the Blister - pack
(Bubble—pack

The parts showing work # are
including zpares besides indicated
guantily.

NG 3140



PTIMA MID

CUSTOM SPECIAL
EXPLODED VIEW

85 UM 14 .}Q%

o
< f -
e ]

B 0T

Wm0 |

K
| ('l
: EE-LJ i ap-7o -—‘ RES

1
T Pl aori .,
s |~:.~’4? s
cﬁﬁpﬂ:ﬂr" .

i
¥

1

e

orta— | £ ’*“_F_ = '.
dh. == J| & S ;Ir,'.d.L--x-[ - .;ﬁkl

- g M| i *.L_J i
| RRAT.A . :_ _=_.", | oy 'J_‘_l .'.'_:.:"'- - ____.-'1;;:':._ >

740798

| ag —i' l{;l — J'__

* _T‘EJ" B3 Ny -"

. AROTT70-

pode—" Ay E T e
- | . T = - . .
gos— . | 7 TR SO
o | | .. - o _;_a . . - .,

’ == ' f _F,-'—"'.l_-_

.

’EE{” -

= I-\..-'_ < .'_'ﬂ_\?mwﬁ-m - O TiE—
. h\‘k P W 5008

-1Bi]T-!—|'fﬁ

E._ —_ iAo D EEiED - E_n —w G I.'E1|:|.|'|1_
IE 1] YRR B s i e S - |?|f:lT | G

96 100 —

'-:L:.Iﬁi'ﬂlﬁﬁ'ﬁlﬂj AEEFR ot 131
— {40719

R TS ey
"._ﬂ SCREW CEMENT §|$IEI'H?9 T 203




hizes

B owsooz  gorae

LD ™
2w
Il =

Y ‘!— pw A

il %‘% iﬁ-wsmgr.m
STt e

— )]
..-.y,t‘ s
e E‘(‘!f'x

N o R
ALMAN T ——F s
0748




PURCHASABLE PARTS FOR YOUR KIT

I"n'_-::u can purchase replacement and optlonal parts for your
kit, All of the part ideniified by key number are usually not
available singularly, but we offer these paris as convenient
) which ¢an be purchazed separately, To figure
out which parts pack you need, find the key number {or

paris "packs

thal part with the manual

Ne, Paris Name Key No, & Qty,
OT=4 |King Pin arxa

0T-5| Joint @z

OT=6|Swing Shaflt @2

OT—18| Knuckie Arm & m

G T-—18| Rear Shaft =2

O T=—18| Drive Washer ihwa

OT—2| Diff. Gear Set X2 Dapx4a
OT-1|M3 Pillow Ball & %10

OT—-32(58 ¢ Ball ® =10

O0T-13| Ball Nut (M2.6) [©@xw

OT—3%|Upper Rod Set X4 X2 W8
OT=3%{M26 Pillow Rall L g

OT-—3|Silicon Grease b x2

OT-¥|E Ring (E25) & X0

OT=d5| Rear Hub o

OT-551 Front Hub Set e

OT—p# |Low Profile Tire (Pin Type §ip 2

|07 =88 Sus, Arm Set {Strong) hmx2z

07 =73 | Motar Cleaner Set |[f2x1

07=2|Motar Cord @2

OT=8i|Gearbox BBEHOXI

OT—85| Spur Gear & @;x

0T—86| Counter Gear {hx1

OT—87) Gear Shaft Set G @®x1 @x2

QT—B8 | Protector Set DG Hx) Bxz Bxs
0T-8 Bumpear o,

OT=0|Plate Set THax

OT-9715us, Shaft Set RS RN2

0T—% Aattery Holder Set | BBDExi O GHHB =2
0T=%| Wing Siay Set BExX) GOxXe Bxd
O T-100| Collar Set Go4x) gx2
(OT-101 (584 Ball (Black 260) |@FXxi0

O7-103| Tape St B Ixz @x)

OT-1 | Wing CES

@T-10| Rear Plate (L) &®x

0T =120 | Serve Saver Gha! ap gt

OT-121 E*;;:*’mﬁ““\ a2

QT-128| Main Chassla (FG) WX 1

07-135| Body Set (C.Special) EXES

OT-28] Decal ( 0 121

OT-12718%erew Set ( " )

OT-128| Linkage Set f@x

OT-131|5 & Shim Set & x0

D TW-2|Special Shock Stay |8 & @x

OTW-E| Upper Flate X1

OTW-7|Belt (254%L) X

O TW-8 | Balt Cover Set Fa&x

OTW-S | Plastic Parfs Set |BB40 X S0 X2 DD x4
w-5001 | Pressure Shock (S) OEORCRODESOE® X
! BRGH4

W-2002 | Pressure Shock (L) PDETODROLDDE X!
i B ®Dx4

W—5008 |Special Rod Set @2 D Bxd Bxr ®x12
w5033 @2

W—5061 | Univereal Swing Shafi B2

1840 | Double Sided Tape |[@x1

'878 |Screw Cement b x2

1889 | Body Pin B x5

1901 |5¢ x10 Bearing fxz

Then consult out parts pack guide below, When I-.‘EI'J::’:'."Hg
to the parts vou need, always use the Parts Pack Number,

For example, if you need a King Pin

(Key #48)

ask

your dealer for Kyoshe Parts Pack OT—4 (King Pinl
No, Parts Name Key Mo, & Qly,,
1903 |4 ¢ x8 Bearing nK2

1911 |8 ¢ xl4 Bearing A2

EF=3)Strap (S) s

EF=3| NiCd Strap o6

Ef~22| Hook Pin g X5

anop R bt 4ix2

UM—14| Serva Saver Set B Rxs RN
SD—=7%] Antenna Pipe axs

KC—20| E Ring (EA) @x4

£8-72| E Ring (E3) a@xa

Wi A=17 | Wheel (Law Prolie,Yellow) b = 4

§G6—2 | Sprocket Sst FRx1 b2
Lidd=—d1 | Servo SaverStrong Ring | & X2

1915|656 ¢ xB Plain Bearing® X0

Optional Parts

OT—47|Front Hub Set Low Caater Type
OT—67 | Wheel (Low Profjle Tire) | 3 Pleces Type x 2

O T =% | Wheel (Low Profile Tire) | e Piece Type x 4
FO—2 | Wheel (Azra dish Yellow) =

EF~103 | Racing Wire d ¢ Silicon Cord
LM=15|Motor Cooling Set jLe Mams MotorCooling Flale
LM=18{ Maintenance Kit

REK—15|(Eorze vtk potierm)  Fear Tire x2

' 863 |Sponser Sticker Decal “Sporser Mark

1872 | Sponge Tire (A) Set—hard Surflace Type

1883 | Frontier Hobby Dil| 30

1 851 | Shock O Set {55.H) Soft M idium Hard

1 953 [Silicon Oil (S) poyr BT il

Viecoaliy 3005CADNDSC % 1

1854 | Silicon Oil (M) (Same an [95LM)

1955 | Silicon il (H) gy P 1T e
1902 |65¢ %8B EEiriﬂE

W=0127 | Ball Diff. (Front)

w0108 { Ball Diff. (Rear)

W—5003 | Adjisstable Shock (S) Easy sdlusiing

W—50M | Adjustable Shock (L) "

W=5021 | Low Prolile Whex Bilver Plate 2 pes
W=5007 | Narrow Whieel = =2

W=5021 | Lew Profile Wheel eow 2 s,

W=Ery | Narrow Wheel - =

W=4011 |Low Proflle Tire {Hard) For Hard Truzk Ipes,
W=5032 | Low Profile Tire (Soft) For Sali Truck 2pon
W50 |Narrow Tire (Mard) For Hard Truck Z2pce,
W=375 | Narrow Tire 55—M]|Low Height Pin Spike 2pes,
W—5026 [Narrow Tire MH—M Multi Spike 2pes,
w5077 | bow Frolie Tire 88-M |1 0w Height Pin Spike 2pes,
W 5078 | Low Profite Tire MH-M | Multi—Spike 2pcs,
W—5085 | Hard Pinion Gear | Hard Aluminum

i {(I5T=25T)

W —E0eE

' 956 [Silicon 00 (Super Hard) | Adjatatde O far Diff,

0 TW=1 |Stabilizer Sat Stabillze the roll over,

O TW-5 | Main Chassls (Carbond Tough chassia

OT-122 | Main Chassis (175)

" -

MO 314



The Super Hobby

‘This products {s not to be soid in the Unlted States, If you have purchased this product in the United States.
please contact Tom Miller at Kyosho USA. phone number (217) 308 — 3630,

PRINTED IN JAPAN

AAR BT




OPTIMA MID

CUSTOM SPECIAL

"y il e P ol
e e B :
e L
S = ..F|. -

=] - i I .| o
L Ay 1 — ] rosi
] = 1 51

e

£ w Sl | gimonane

I I 0w
i

N =) .__,.__.._ W motns

o

e st s




	P_page_001
	P_page_002
	P_page_003
	P_page_004
	P_page_005
	P_page_006
	P_page_007
	P_page_008
	P_page_009
	P_page_010
	P_page_011
	P_page_012
	P_page_013
	P_page_014
	P_page_015
	P_page_016
	P_page_017
	P_page_018
	P_page_019
	P_page_020
	P_page_021
	P_page_022
	P_page_023
	P_page_024
	P_page_025
	P_page_026
	P_page_027
	P_page_028
	P_page_029
	P_page_030
	P_page_031

